
 

  

 

Kennedy/Jenks Consultants 
3200 El Camino Real, Suite 200 

Irvine, CA 92602-1365 
949-261-1577 

 

Thousand Oaks Groundwater 

Utilization Pilot Study 

 
12 October 2020 

 
 

 
 
 

Prepared for 
 

City of Thousand Oaks 
2100 Thousand Oaks Blvd 
Thousand Oaks, CA 92362 

 
K/J Project No. 1744405*01 



 

  
 

Table of Contents 

ES Executive Summary ....................................................................................................... i 
1 Introduction ................................................................................................................ 1 

 Project Overview .............................................................................................. 1 
[...]
the pilot study will be incorporated into the Thousand Oaks Preliminary Design Report.  The 
historical raw water quality and treatment goals are summarized in Table 2: Historical Raw 
Water Quality and Treatment Goals.  

 



 

  
Thousand Oaks Groundwater Utilization Pilot Study  Page 7  
 

Table 2: Historical Raw Water Quality and Treatment Goals  

Parameter Unit Design Raw Water Quality 
Potable Water Treated  
Water Quality Goals(a) Primary MCL(c) Secondary MCL(c) 

Aggressiveness Index - 12.6 > 11.9 - - 
Ammonium mg/L 0.040 NG - - 

Barium mg/L 0.025 NG 1 - 

Bicarbonate mg/L as CaCO3 430 100 - - 
Boron mg/L 0.2 0.19 - - 

Calcium mg/L 160 27 - - 
Carbonate mg/L as CO3 < 10 NG - - 
Chloride mg/L 190 75 - 250/ 500(d) 

Color Color Units < 5 2 - 15 

Copper mg/L < 0.01 NG - 1.0 
Fluoride mg/L 0.4 0.6 - 1.2 2 - 

Haloacetic Acids (five) µg/L  12   
Iron mg/L 1.4 0.1 - 0.3 

Langelier Index - 0.7 NG - - 

Magnesium mg/L 122 13 - - 
Manganese mg/L 0.06 0.03 - 0.05 

Nitrate mg/L as NO3 < 0.4 0.5 45 - 
Nitrite mg/L as N < 0.2 0.010 1 - 

Perchlorate µg/L < 2.0 NG 6 - 
pH unit 7.7 8.0 - 8.3 - - 

Phosphate mg/L 0.44 NG - - 
Potassium mg/L 5.0 3.2 - - 

Silica mg/L 61 NG - - 
Sodium mg/L 122 60 - - 

Specific Conductance µmhos/cm 2,000 566(b) - 900/ 1,600(d) 
Strontium mg/L 0.704 NG - - 

Sulfate mg/L 569 66(b) - 250/ 500(d) 

Temperature °C 26 NG - - 
Total Alkalinity mg/L as CaCO3 358 86 - - 

Total Chlorine Residual mg/L  2.2 – 2.5   

Total Dissolved Solids (TDS) mg/L 1,530 321(b) - 500/ 1,000(d) 
Total Hardness mg/L as CaCO3 892 118(b) - - 

Total Organic Carbon (TOC) mg/L < 0.3 1.5 - - 
Total Trihalomethanes µg/L  25   

Turbidity NTU 8.8 0.06 - - 
Zinc mg/L < 0.02 NG - - 

 
Notes 
(a) Potable water treated water quality goals are based on the CMWD Water Quality Requirements as stated in the CMWD Draft Agreement for Conveyance of Potable Water. 
(b) Water quality treatment goals for chloride, specific conductance, sulfate, total dissolved solids, and total hardness are based on 10-year (2007-2017) average water quality from Jenson Water Treatment Plant per email correspondence from CMWD dated June 19, 2018. 
(c) Primary and Secondary MCLs are based on the California Drinking Water Standards as defined in the California Code of Regulation (CCR) Title 22.  
(d) Secondary MCL is based on the Recommended Level/ Upper Level for Consumer Acceptance, CCR Title 22 Table 64449-B.



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 8  

 Treated Water Objectives 

The Preliminary Design Report identifies the following constituents that require removal and/or 
addition (for conditioning) to meet water quality goals for potable water use. 
 

• TDS 
• Bicarbonate 
• Boron 
• Calcium 
• Chloride 
• Iron 
• Manganese 
• Sodium 
• Specific conductance 
• Sulfate 
• Alkalinity 
• Hardness 
• Magnesium 
• Potassium 
• Turbidity  

 
To meet water quality goals for golf course irrigation, the following constituents require 
treatment:  
 

• Alkalinity 
• Chloride 
• Sodium 
• TDS 

 

 Pilot Systems Operational Objectives 

The preliminary design report describes four primary components of treatment:  
 

A. Pretreatment 
B. Primary Treatment 
C. Post-Treatment 
D. Residuals Management 

 
The operational objectives for the pilot testing include field testing of equipment/systems for A & 
B only. C & D will be further assessed using performance and water quality data collected 
during the pilot testing (desktop assessments only). 
 
The Pretreatment, Conventional RO/CCRO, and Post-Treatment/Disposal objectives are 
described below.  
 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 9  

2.3.1 Raw Water Quality 

Raw water quality was collected throughout the duration of the pilot to better understand water 
quality trends and support well permitting for future potable water use. This objective consisted 
of monitoring only. Summary results are presented in Table 9. 
 

2.3.2 Pretreatment Objectives 

The overall pretreatment objective is to compare different pretreatment configurations and 
optimize each configuration to confirm the recommended pretreatment system and associated 
design criteria. The first test phase will not include pretreatment to verify whether pretreatment 
is required. During this phase, the feed water must remain anoxic. Failure to keep the feed 
water anoxic will result in precipitation of iron and manganese, fouling the primary treatment 
systems (RO/CCRO) and reducing treatment capacity until a clean-in-place (CIP) is performed.  

The following parameters will be considered for comparison and optimization purposes: 
 

• Define appropriate hydraulic loading rate 
• Define optimal bed configuration (thickness and media type) 
• Identify range of doses for pre-chlorination to maintain a minimum residual of 1.5 mg/L 
• Identify range of sodium bisulfite concentrations/feed rate to effectively dechlorinate 

pretreatment filtrate 
• Quantify removal effectiveness of iron and manganese 

 
Each configuration’s impact on backwash frequency, filter bed runtime, and the primary 
treatment system’s runtime will also be monitored. 

 

2.3.3 Primary Treatment Objectives 

The overall primary treatment objective is to compare reverse osmosis (RO) to closed-circuit 
reverse osmosis (CCRO) and to optimize each system to confirm design criteria. During the first 
two phases, only the Conventional RO train will be operated. During phases two and three, both 
Conventional RO and CCRO will be operated in parallel. 
 
The following parameters will be considered for comparison and optimization purposes: 
 

• Assess performance criteria (i.e. differential pressure, specific flux, salinity rejection) at 
multiple Conventional RO/CCRO flux and recoveries 

• Confirm limiting foulants/scalants during operations   
• Establishing permeate recovery after acid/alkaline cleaning during CIP  
• Test multiple scale inhibitors and with/without pre-pH adjustment (sulfuric acid addition) 
• Verify operational runtime prior to initiating CIP (targeting CIP frequencies in the range of 

every 3 to 6 months) 
• Refine CIP system design, procedures and cleaning chemicals 
• Compare chemical use and projected costs 

 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 10  

Parameters for each test shall be established to ensure an equal and fair comparison can be 
made between the Conventional RO and CCRO systems. 
 

2.3.4 Post-Treatment Objectives 

The Preliminary Design Report details the requirements for post-treatment including chemical 
conditioning, blending, and disinfection systems to stabilize the product water for distribution 
and to provide a residual disinfectant for potable water. Each requirement will be further refined 
using the water quality collected during the pilot using desktop assessments.  
 
The parameters to be analyzed include: 
 

• Caustic soda for pH and alkalinity adjustment to prevent corrosion in the distribution 
system 

 
Sodium hypochlorite, liquid ammonium sulfate, and hydrofluosilic acid (fluoride) are also 
required for post-treatment, but the concentrations added are not dependent on the permeate 
water quality.  
 

2.3.5 Brine Disposal Objectives 

Two waste streams, iron and manganese sludge from the pretreatment filter and Conventional 
RO concentrate from the primary treatment system, will be produced. Filter sludge will have 
minimal to no impact on the sewer collection system or the Hill Canyon Treatment Plant (HCTP) 
which receives waste from the pilot system. The second stream, Conventional RO concentrate, 
is high in salts (TDS) and can negatively impact the sewer collection system and HCTP. 
Throughout the pilot study, concentrate samples shall be collected and analyzed to confirm the 
salt loading on the HCTP in the Preliminary Design Report.  
 

2.3.6 Training and Miscellaneous Objectives 

City staff operators shall be trained in operating the pilot system (pretreatment filter, primary 
RO/CCRO, and associated chemical systems) to ensure their understanding of each system 
and their operational differences. The facility may also be toured by facility staff to help provide 
a better understanding of the proposed full-scale water treatment facility. 
 

3 Pilot System Design and Components 

Based on the Initial Study report, two treatment trains were selected for pilot testing. The two 
trains are nearly identical, but use different membrane technologies, one a conventional reverse 
osmosis (RO) technology and the other a closed-circuit reverse osmosis (CCRO). The 
treatment processes implemented are described below as well as the specific equipment used 
in each train. A process flow diagram (PFD) is presented in Figure 5 and a general site 
overview is shown in Figure 6.  

• Treatment Train Processes: Oxidation, prefiltration, oxidation residual neutralization, and 
reverse osmosis. 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 11  

• Treatment Train 1: Sodium hypochlorite addition, iron and manganese prefiltration, 
sodium bisulfite addition, and reverse osmosis, 

• Treatment Train 2: Sodium hypochlorite addition, iron and manganese prefiltration, 
sodium bisulfite addition, and closed-circuit reverse osmosis. 

 Process Description 

Feed Water Conveyance: 
Feed water will be provided by a well pump located approximately 3,000 feet from the location 
of the pilot systems. The pump will provide 20 gpm of flow to each skid during normal 
operations for a total combined flow of 40 gpm. Feed water for backwashing the prefilter will be 
provided by Conventional RO permeate stored in a backwash tank. The raw water feed line 
shall be 3-inches in diameter, reducing to 2-inches after the tee to each skid. 
 

 

Figure 1: Conveyance Piping 

 
Pretreatment Oxidation 
Oxidation and pretreatment filtration will provide reduction of iron and manganese.  Sodium 
hypochlorite will be added upstream of the filter to oxidize iron and manganese for removal. 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 12  

Sodium metabisulfite, sulfuric acid, and antiscalant will be added for chemical conditioning prior 
to the Conventional RO system. Sodium metabisulfite is required to remove any residual 
chlorine as chlorine can damage the RO membranes. Sulfuric acid lowers the pH, reducing the 
Langlier Saturation Index (LSI), which limits the potential of calcium carbonate scaling in the 
RO. Antiscalants inhibit the formation and precipitation of scale on the RO membranes. 
Cartridge filtration will provide supplemental protection of the RO membranes from particulates 
that may be present in raw water. 
 

 

Figure 2: Greensand+ Media Filter 

 
Primary Treatment – Reverse Osmosis  
Reverse Osmosis (RO) is a cross-flow membrane separation process in which inlet feed water 
is split into a permeate stream from which salt has been removed; and a concentrate stream 
which retains the bulk quantity of salts present in the feed water, albeit in a reduced quantity of 
water. The main Conventional RO system includes a membrane feed pump, pressure vessel 
racks, membrane pressure vessels, membrane elements, piping, valves, and instrumentation. 
Collectively, these components make up the Conventional RO train. The capacity of an 
individual Conventional RO train is adjustable based on the number of pressure vessels and 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 13  

support racks installed to accommodate the required membrane area at a given design flux and 
recovery. For process flexibility and redundancy, it is often desirable to have multiple trains 
compose the overall system flow requirement. For the LRGC treatment process, a two-train 
system, each supplying 50 percent of the treatment flow, is recommended. 
 

 

Figure 3: Wigen Reverse Osmosis System 

 
Primary Treatment – Closed-Circuit Reverse Osmosis 
In a CCRO system, the concentrate from the CCRO system is recirculated to the front of the 
process using a recirculation pump. The concentrate is recirculated at a relatively high crossflow 
to minimize the accumulation of salts at the membrane surface, thereby minimizing the scaling 
potential and increasing the water flux. Conventional RO systems run a crossflow process 
where the saltiest water collects at the tail end of the pressure vessel before it exists the system 
as concentrate requiring disposal. The CCRO semi-batch process recirculates the feed water 
until a target recovery is achieved, allowing the entire membrane surface to be exposed to 
similar salt concentrations, thereby minimizing the impact of localized scaling/fouling and 
increasing overall system recovery. CCRO can achieve 75 - 95% recovery, depending on the 
system operating conditions. 



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 14  

 

Figure 4: Desalitech CCRO System 

 
 



SUBMERSIBLE WELL PUMP

(E) WELL

RO SKID PERMEATE

FLUSH/STORAGE

TANK

RO PERMEATE

PRESSURE FILTER SKID

3
-
I
N

C
H

 
S

C
H

8
0

 
P

V
C

2
-
I
N

C
H

 
S

C
H

8
0

 
P

V
C

2-INCH SCH80 PVC

SODIUM

HYPOCHLORITE

55-GALLON DRUM

CONVENTIONAL RO

EQUIPMENT LOCATED ON TRAILER

(PROVIDED BY WIGEN)

M

BACKWASH

PUMP

CLOSED CIRCUIT RO (CCRO)

EQUIPMENT LOCATED ON TRAILER

(PROVIDED BY DESALITECH)

RO BYPASS LINE

CIP/FLUSH/PERMEATE

TANK

RO PERMEATE

BOOSTER/BACKWASH

PUMP

SANITARY

SEWER

MANHOLE

2-INCH SCH80 PVC CCRO PERMEATE

2-INCH SCH80 PVC CCRO CONCENTRATE

3-INCH SCH80 PVC FILTER BACKWASH

PRESSURE FILTER SKID

40% SODIUM

BISULFITE

DRUM

CIP

STORAGE

TANK

CCRO SKID

SP0

SP1A

SP2A

SP1B

SP2B

SP1C

SP2C

SAMPLE PORTS (SP) LOCATIONS

SP0: RAW WELL FEED WATER

SP1A: FILTER EFFLUENT/RO FEED

SP1B: RO PERMEATE

SP1C: RO CONCENTRATE

SP2A: FILTER EFFLUENT/CCRO FEED

SP2B: CCRO PERMEATE

SP2C: CCRO CONCENTRATE

KOFLO 2-INCH

2-80-4-4-91 PVC MIXER

CHEMICAL METERING PUMP

GRUNDFOS DDA 7.5-16

RANGE: 0.01-0.05 GPH

CHEMICAL METERING PUMP

GRUNDFOS DDA 7.5-16

RANGE: 0.002-0.004 GPH

HYDROPNEUMATIC

TANK

4-INCH SCH80 PVC RO WASTE LINE

BACKWASH

STORAGE

TANK

FILTER BACKWASH

4
-
I
N

C
H

 
S

C
H

8
0

 
P

V
C

C
C

R
O

 
W

A
S

T
E

 
L

I
N

E

AB

RLH

AB

PROCESS FLOW DIAGRAM

G

1744405_RO-CCRO.dwg

p
w

:
\
\
k
j
c
e
-
p
w

.
b
e
n
t
l
e
y
.
c
o
m

:
k
j
c
e
-
p
w

\
D

o
c
u
m

e
n
t
s
\
C

l
i
e
n
t
s
\
T

h
o
u
s
a
n
d
 
O

a
k
s
,
 
C

i
t
y
 
o
f
 
C

A
\
P

r
o
j
e
c
t
s
\
L
o
s
 
R

o
b
l
e
s
 
G

W
 
U

t
i
l
i
z
a
t
i
o
n
 
P

r
o
j
e
c
t
_
1
7
4
4
4
0
5
.
0
0
\
1
0
-
D

e
s
i
g
n
\
1
0
.
0
6
-
D

r
a
w

i
n
g
s
\
G

e
n
e
r
a
l
\
1
7
4
4
4
0
5
.
0
0
.
d
w

g

4

3

2

1

0

0

USE OF DOCUMENTS

25mm

SCALES

1"

CHECKED

DESIGNED

DRAWN

0

Kennedy/Jenks Consultants

DATE

SHEET
OF

FILE NAME

JOB NO.

D E F G HA B C

IF THIS BAR IS NOT

DIMENSION SHOWN,

ADJUST SCALES

ACCORDINGLY.

THIS DOCUMENT, INCLUDING THE INCORPORATED

DESIGNS, IS AN INSTRUMENT OF SERVICE FOR THIS

PROJECT AND SHALL NOT BE USED FOR ANY OTHER

PROJECT WITHOUT THE WRITTEN AUTHORIZATION

OF KENNEDY/JENKS CONSULTANTS.

NO. REVISION DATE BY

1744405*01

JAN 2019

CITY OF THOUSAND OAKS

CITY OF THOUSAND OAKS

LOS ROBLES GOLF COURSE GW UTILIZATION PROJECT

IRVINE, CALIFORNIA

##

FIGURE 1



CONNECTION

TO MANHOLE

53'

RO PILOT SKID WITH

GREENSAND FILTER

PRETREATMENT

TEMPORARY

POWER METER

CCRO WITH GREENSAND

FILTER PRETREATMENT

OVERHEAD POWER FROM

EXISTING LRGC POWER

SUPPLY

SODIUM HYPOCHLORITE

55-GALLON DRUM

TEN-FOOT DRIVE GATE (TYP 2)

THREE-FOOT GATE (TYP 2)

SODIUM BISULFITE, SULFURIC

ACID, AND ANTISCALANT

DRUMS / PUMPS (2'x2' EACH)

FENCING

SODIUM HYPOCHLORITE

INJECTION POINT

75'

9
'

9
'

1
5

'
1

0
'

1
7

'

2
0

'
2

0
'

2
0

'

10'

6
0

'

33' 20'

(E) 6-INCH CURB

6
'

3'

20'

2-INCH CCRO FEED

2-INCH CCRO PERMEATE

2-INCH CCRO CONCENTRATE

3-INCH FILTER BACKWASH

4-INCH WASTE LINE

3-INCH FEED LINE

2-INCH RO FEED LINE

(E) TREE PLANTER (TYP 3)

1
'

2'-6"

12'

(E) LARGE PLANTER

SITE OVERVIEW

LOS ROBLES GW UTILIZATION PROJECT

CITY OF THOUSAND OAKS

1744405*01

0

1"=30'

20 40 60



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 17  

 

Figure 7: Desalitech CCRO System 

 
Sludge, Concentrate, and Permeate Disposal  
Disposal of RO concentrate from the RO/CCRO systems, sludge from the pretreatment filtration 
systems, and treated permeate to the City sanitary sewer collection system via an existing local 
manhole. 
 
Although the full-scale system shall include post-treatment stabilization, disinfection, and 
fluoridation (for potable water), these systems shall not be included in the pilot system as they 
are not required for testing the two membrane technologies. 
 

 Pilot System Equipment 

The pilot plant Equipment List is provided as Figure 8: Equipment List. 

 
  



Figure 3: LRGC Pilot Equipment List
OverallSystem System Component Manufacturer/Model No. Design or Equipment Description Motor

Well Pump TBD

Average Duty Point: 40 gpm @ 260 ft TDH

Maximum Duty Point: 85 gpm @ 264 ft TDH 

Minimum Duty Point: 20 gpm @ 243 ft TDH ? HP 480V 3 Phase

Hydropneumatic Tank

Chemical Pump Grundfos DDA 7.5-16 Operating Range: 0.01 - 0.05 gph

Static Mixer with Injection Port KOFLO 2-80-4-4-91 PVC Mixer 2-inch (Flows 

Skid Mounted Pressure Filter Pilot Unit Wigen 36"x60" Carbon Steel Pressure Vessel

Filter Media Manganese Greensand+ Media and Anthracite Cap

Chlorine Feed Pump

Backwash Tank

Backwash Pump  85 gpm

Cartridge Filter Shelco 5 micon

Low Pressure Feed Pump Grundfos CMG3-6 20 gpm @ 70 psi 2 HP

High Pressure Pump Goulds 5SV Centrifugal 20 gpm @ 383 psi 7.5 HP

Chemical Pumps

Antiscalant Pulsafeeder Peristaltic

Sodium Hypochlorite Pulsafeeder Peristaltic

Sodium Bisulfite Pulsafeeder Peristaltic

Sulfuric Acid

Chemical Tanks

Antiscalant - Avista Vitec 4000 Norwesco 10 gallons 13" Diameter x 20" Height

Sodium Hypochlorite - 12.5% Sodium Hypochlorite Norwesco 10 gallons 13" Diameter x 20" Height

Sodium Bisulfite - Avista Antichlor 30 Norwesco 10 gallons 13" Diameter x 20" Height

Sulfuric Acid - 93% (66°) Sulfuric Acid

RO Array and Membranes Toray TM710D 18 Polyamid, thin film composite

CIP

Tank Norwesco 105 gallons 23" Diameter x 63" Height

Pump Grundfos CMG3-5 20 gpm @ 58 psi 2 HP

Buffer/Flush Tank Norwesco 500 gallons 48" Diameter x 72" Height

Air Compressor Castair 4.6 cfm @ 100 psi

Skid mounted Pressure Filter Pilot Unit 8" Pressure Vessel

Filter Media Manganese Greensand+ Media

Backwash Pump

Cartridge Filter* 1 micron

High Pressure Pump 30.4 gpm @ 725 psi 10 HP

Circulation Pump 22 gpm @ 1160 psi 1 HP

Booster Pump 30.4 gpm @ 363 psi 5.4 HP

Chemical Pumps

Antiscalant

Sulfuric Acid

Caustic

Sodum Bisulfite*

Chemical Tanks

Antiscalant*

Sulfuric Acid*

Caustic*

Sodum Bisulfite* Grundfos DDA 7.5-16 Operating Range: 0.002-0.004 gph

RO Array and Membranes 3, 8-inch BWRO Membrane Elements

CIP

Flush

Air Compressor*

SDI Sampler* SDI-2000

Myron Ultrameter Myron 6PIIFC

Portable Eyewash Station Aquaguard G1540

*Item not included in vendor scope

Miscellaneous Equipment

Pretreatment Filter - 1

Conventional Reverse Osmosis

Pretreatment Filter - 2

Closed Circuit Reverse Osmosis

Feed Equipment

4



Kennedy/Jenks Consultants 

 

Thousand Oaks Groundwater Utilization Pilot Study  Page 19  

4 Pilot Study Operations Plan/Schedule 

The preliminary operations schedule for the membrane treatment systems are shown in Table 
3: Pilot Testing Schedule and operating conditions for each test are provided in Table 4: 
Operational Setpoints.  An overall project schedule is also presented as Figure 9. The 
Planned Start/End Date and Actual Start/End Date for each phase is provided. Deviations from 
the Planned and Actual schedule are highlighted blue and the reason for each deviation is 